HAgkmp Ay 58 RIFENEHWEAR - 1085

’I‘estlng temp—> (a) 70° (b) —50°C IR (c) —-30"

Testing temp.— (e) 10°C o 30°C

Photo. 1.

Myvuu P C R R 0>/rH:}f INBIUE SN RN )
LTV B EREBI fricz‘-ﬂ‘o%ﬂ PR D
QEBIZI P C Ll KR AR E W
HE—RRRERBIC IS TH R EINEHEHAOND
PRI = F v ¥ 13 Fl 2 LA R S 7. Photo. 1
13Fig. 3 D4R T\ F 5 Hog oy 5 — W Rl ph )
%R L7 h DTS, BB ORI L Tl b RS
BB T2 v s, ohiiesr—a @Z'JME 3| XA,
Itk s T v s FRE LTI T S &7 BT
BTrooaRL TS,

e
Photo. 2.
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Fig. 2. Hot tensile test results of steel samples
heated in argon gas and then dipped in various
Cu+Pb liquid alloys (1150°C x 5s)
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Fig. 3. Microstructures of Cu+Pb phase in
steel cold-pressed, annealed at 1100°C for 1
hour and quenched.
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Fig. 4. Distribution of measured dihedral
angles of Cu+Pb phase in steel cold-
pressed, annealed at 1100°C for ihour and
quenched.
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Aspect of Japanese Studies on the

Method for the Austenitic Grain Size

Control.

Akiva Adachi, Kiyoshi Mizukawa.
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